

TESTS AND RESULTS

<u>LABORATORY</u>	<u>TYPE</u>	<u>APPLICATION METHOD</u>	<u>TEST NUMBER</u>	<u>MATERIAL TESTED</u>	<u>RESULTS</u>
H.P.M.A.	ASTM E-84	SPRAY ON	T-6769	Spruce 2"x4"	Passed Class B
H.P.M.A.	ASTM E-84	SPRAY ON	T-6806	3/8 Lauan Plywood	Passed Class B
H.P.M.A.	ASTM E-84	SPRAY ON	T-6767	Southern Pine Plywood	Passed Class C
H.P.M.A.	ASTM E-84	SPRAY ON	T-6805	3/4 Red Oak Lumber	Passed Class C
H.P.M.A.	ASTM E-84	SPRAY ON	T-7259	201b. Computer Bond Paper	Passed Class A
H.P.M.A.	ASTM E-84	SPRAY ON	T-7187	1/2" Pine Shakes	Passed Class B
H.P.M.A.	ASTM E-84	CHAMBER TREATED	T-7466	15/32" Plywood	Passed Class A
H.P.M.A.	ASTM E-84	CHAMBER TREATED	T-7473	Spruce 2"x4"	Passed Class A
U.S. Testing Labs	ASTM E-84	SPRAY ON	178375	3/4 Douglas Fir Flooring	Passed Class B
-----	Motor Vehicle	Safety Standard	DOT. NO. 302	Cotton & Poly Blend Curtains	Passed

100% cotton cloth passed ULC-S109-M1980 standard

TOXICITY TEST

Laboratory: Northview Pacific Laboratories, Inc.

Type of Test: Oral, Dermal, Skin, Eye toxicity test

Test Report Number: X5J056G

Result: Passed; product satisfied the requirements of the EPA, FIFRA guidelines, Pesticide Assessment guidelines,

Subsection F

Hazard Evaluation: Human and Domestic animals; 40 CFR; Part 158, October 1982.